| FORM H, &, N, 22

MATERIAL LIST

HART CARTER CO,
NORTHERN DIVISION

MACHINE NO. 2 HART UNI.FLOW CYLINDER SEPARATOR STYLE NO. ACJ1
UNIT
SHEET NO. 5
TOTAL SHEETS 6
* IN SUB ASSEMBLY DATE  3-19-57
* "‘ﬁ FanT ﬁ NAME OF PART e b
i} Note M: When a roll type feeding hopper is
2 required, the following parts can he
3 supplied:
4| 20539 1| Assy., Feeding Hopper 4307
5| 16231 | 2| Bolt, Spec.Conn.Rod, 1/4"-20 x 1-1/2" 25240
6 20626 [ 1| Guard, Belt 35702
7] 20528 1| Support, Feed Hopper _35684
8| 20532 1| Spout, Feed 35688
9 20265 1| Sheave, 3-3/8" O.D., Sgl. Gr., Sec. 4
10 1-3/16* Bore 2373 26180
11} 20268 1| Sheave, C.T., 4.,15" 0.D., Adj. Pitch,
12 Single Gr.. Sec, A, 3/4" Baore
13 1] V-Belt, Link Type. Section A, 37-7/8"
14 Long (40-311/168" Pitch Length without
18 stretch allowsnce}
16 2] Screw, Set, Hol, Hd., 3/8"-16 x 1 fo
17 7| Serew, Macn., R.H., 1/u4"-20 x 1 /o
18 2| Screw, Mach,, R.H,, 3/u".50 x /8"
19 1| Screw, Msch., R.H., 1/u%.26 x 3/8"
20 12| Nut, Hex., 1/4"-20
21 1| Washer, Cut, 3fu"
2
23l Note 5: The following spouting adapters for
24 connectine the discharges to 4% 0.0,
25 spouting should be supplied with each
2 single machine:
27 S.191 1| Spout, Adapter, Liftings Discharge SC_3054
28 S-194 1 [ Spo : 113 i SC.3056
29 7| Mut, Hex.. 1/t"-20
30 b | Screw, Mach., R,H., 1/4% 20 x ] /2"
31 3 | Serew, Mach., R.E., 1/4".20 x 5/8"
32
33 Note 6: When this machine is arranged Two-High
4 for parallel flow with the feed divided
35 to each machine, such as Flow 24, the
36 following can be supplied(A Three-High
37 unit, such as Flow 34, would require
38| the gquantity shown in the parentheses):
39 5-191 2 | (3) Spout, Adapter. Liftings Discharge SC-3054
40 5-194 |2 |(3) Spout, Adapter, Tailings Discharge SC.3056
41 14i (21) Nut, Hex,, 1/4"-20
42 8 | (12) Screw, Mach., R.H., 1/u".20 x 1/oh
43 6| (9) Screw, Mach., R.H., 1{tn.20 x §/8
44
45l




FORM M, €. N. 21 MATERIAL LIST
: HART CARTER CO.
NORTHERN DIVISION

MACHINE NO. 2 HART UNI-FLOW CYLIMNDER SEPARATOR STYLE NO, ACT1
UNIT

SHEET NO. 6
TOTAL SHEEYTS 6

* [N SUB ASSEMBLY DATE 3-19-37

? * “,;" e EJE NAME OF PART P b

1| Note 7: When this machine is arranged Two-Hig

2 for Series Flow, and the 1iftings are

3 fed into the machine below, such as

4 Flow 2B, the following is reguired

5 (A Three-~-High unit, such as Flow 3B,

6 would require the quantity shown in

7 the parentheses):

8| 3-191 1| (1) Sovout, Adapter, Liftings Dischargde SC-3054

9| S-194 2! {3) Spout, Adapter, Tailings Discharde 5C-3056

10/ S-190 1| {2).:iSpout; ‘Liftings Discharge 3G-3048

M) S5.380 |1} (2% Spout, Liftings Receiving SC-3047

12 16] (21) Nut, Hex,., 1/4%-20

13 21 (&) Screw, Mach., R.H., 1/b"-20 x 3/§"

14 8] (12) Screw, Mach., R.H., 1/u"_20 x 1/3"

15 5| (7) Screw, Mach., R.43., 1/4"-20 x 5/8"

16

17} Note 8: When this machine is arranged Two-HigH

18 for Series Flow, and the Tailings arg

19 fed into the machine below, such as

20 Flow 2C, the following can be suppligd

21 (A Three-Hish unit, such as Flow 3C,

*a would require the quantity shown in

23 the parentheses):

24 8191 | 2] (3) Spout, Adapter, Liftings Discharge SC-3054

25| S-194 1! (1) Spout, Adapter, Tailings Discharig 5C-3056

26) 5232 | 1| (2) Spout, Tailings Discharge SC-3076

27 S-233 1| (2) Spout, Tailings Receiving SC-3077

17| (27) Nut, Hex., 1/4"-20

29 3] (6) Secrew, Mach., R.Y., 1/4"-20 x 3/8"

30 8 (12) Screw, Mach,., R.H., 1/4%-20 x 1/2"

31 6| (9) Screw, Mach., R.H., 1/47-2¢ x 5/8"

32

33

34

35

36

37

3

39|

40

41

7l

43

a4

45




- PR P omar meme s - . 5 .. N - 1. o0
T T I ETR A e

T 7V Ey) e etT
s . T %eE

‘ .|nu_ L _e_w... | et
! v [ ‘ 4—__«._._. |—0u1n0 ¢
4| =X
4 X T ——®

_ﬁ..._. R ol
i : | DU A SONILAILT ot ONITIVL
ns_b .
V\ .-ﬂ“—— J " . ‘/@ @\ . .
j asza—A | dal @\ N
|
i .

NOLLD3NNDD Blv
.....«\l_ﬂl T TJOHLNOD 1SN0
AT

LNIWLSNrOY %2

Na2

Yooy ~r ), g °0
Jwor by FEI T T
L S £ O 2 -4




< Jun. 90 2009 4:18PM CARTER DAY - WINNIPEG No. 3377 P 5 ‘x.x

o INSTRUCTIONS
_ @ B A AND
PARTS LIST

No.3 HART

UNI—FLOW

C-ACH -3

c S SIMON.DAY LTD

Box 488 Wmmpeg Man toha Rac 2J6
1 V 0 ver « Calna Thunrier ol



/

“belt. Too much-tenqton on the motor or driven theave wil

Jun. 9. 2009 4:16PM  CARTER DAY - WINNIPEG No. 3377 P 6

© - INSTRUCTIONS - .
INSTALLATION AND OPERATION

M. 3 WART UNT-PLOW CYLINDER SKPARATOR
e STYLE C-ACH1.} sy

The No. 3 Mart Uni-Flow Cylinder Separator should be inmtslied to grade fyes
flowing graoular material after roughage and dust hag been remoyed. This machias
is light and rums without vibration. 4 motor is mgunted wtthgq_thq machine so
that 1t can be {nstalled s¢ a unit on any aolid etructure. It 1p aleg poaeidle
to mount these machings one above amother to .mske a multiple unit as desived,

A cylinder speed between .38 R.P.M. and 56 R.P.M. can be obtalned e desirad
by moving the motor. This adjustment can be made by turalpg the Handwheel shown
at "A". 1In mast applications,.a spaed between 50 and $6 RPN, would He most
suitable. It will De necessary to check the cylinder ppeed pariodically during
operacion to be gure that the most.desirable speed ia meiotained, 1f the spead
ie too faat, the: cylinder pockets will have a tendency to lify the longer material
and if the speed is too slow, the cylinder pockets will pot 1itc all of the
shorter matarial and the capacity will be decreased.

A utop coller has been provided on the outside mator support tail. This
collar should be adjusted to prevent the motor mount uvorIl;htonins the drive

Sausqe early byaring
failure. _ g

The knob shown at "B" 15 used to adjust the convayor trqugh within. the .
¢ylinder shell to make the proper separation. It iy fmportant to walt approxi-r .
mately £ive minutes after an adjustment.is made before apy samples ave takena
for chacking the separation. If long material-is being lifted, the soparating

edge of the conyeyor trough is set too low. If the phort maperf{al which {s

. 11fted does not fall into the conveyor trough, the sgparating pdge is et too
“high. : '

. 8

An adjpjt;blo rqtafder h.a'ba-n provided ap shown et Wé". Thin retarder
should ba set to-hold a unifors bank of material within th cy}ipder {n order

that the cylindgr pockets can have a better opportunity to Plck dut the shorter
asterial . :

~ The cylipder is mounted within the machine at 4 gttghr ingline. o permit
complete c¢leanqut. .This incline may prove to be suitable for the wore frae
flowing material operating on a small stream. However, an the wolume b -
increased and if the meteris]l moves more slowly, a little more lnql}Hg nay be
@ore degirable.  This incline caa be {ncreased by turning dowg the tyo et -
screws as shown at "D". The hex nuts which hold the feat to the Lqgs should he
loosened bafore adjusting the set screws. After the proper ingline hee heey
obtained apd the head end is leveled acroes, the hex nute ahould be ra~tighteped,



No. 377 P, 7 ¥

=

Jun. 9. 2009 4:18PM  CARTER DAY - WINNIPEG

When this machine is to be cleaned out, the conveyor trough ahould bae
turned over.-to completely empty it out. The conveyor trough can be more quickly
~ cleaned out without disturbing the setting by loosening the thumbscrev shown at
"2" and turning the crank shown at "g". After the cleaning has been completed,
the crank should be returned- fo its original position and the thumbscrew re-
tightened. ’ "

Whea it becomes necessary to ch-ange the cylinder shell, the following
suggestions may be helpful: o

1.+ nqnuve ‘the c:é,itq;: eld; plates (both pides).

» 2‘.I'_ .i_',l".m: Ia.Béar:d' “r;“-- |.:he two lowsr side plates under tim;. cyrllndet.
'3-.": I'.;’c';oei th; eet.';ér;zw'u. 1§ the feed spout bearing collar.

T néﬁo;;ré‘_ t':hé'icl'r::mk ;and pointer at the discharge end. . 5

5. "-nénow;e '__'t_h_e 'cnur._ iron. éonveyor trough support with liftingl .'dinchatge
o 5 apout. " ) , . ) n : i

U - P l'u].l the c')rliﬁd'et @ssembly cut through the discharge end.

The cylinder shell ¢ made the sane at both ends and can be installed by
reversing the stepy above.. _ @

All bearings used on this machine are ball bearings, lubricated and sealed.
They. should oot require lubricatiou. The driving pinfon should have g small
amount of greage once every 500 hours of operation, " '

In order: to remove the ball bearings from the flanges, 1t will be neceswary
to xemove both from the shafi. Theg the bearing must be given g quarter turn {n
the flange’and:takea out viere. the flange has heen cut away to clear, the spherical
surface of' the outer bearing race. - ' ' AE T

When klng'teférencé to the sbove sachine, be sure to give the Style Number
and Serial Number.

_. S

L S . =




i

P

No. 33717

CARTER DAY - WINNIPEG

Jun. 9. 2009 4:19PM

U

Hue REC. HD .
WYeYS




L oY
o
—
"~
(o]
(2]
=
4
2 _poLcqumz._..'w
._ ) /2
DUST CGNTROL L) ek
[k CONNECTION ! _
N i
E. M | —reso /1
|
$H = o | & _ |
TAILINGS, —— ! i ! o 3_
3 - E pade—— L <1 o
o -l ! Tl ) W\ _ _
= & < Tom R b ]
= : i i N S |l 1 : ;
= _ A — & 1
ED CONTROL — ; ”
W ROL. _ N I_i._ _..uw.___. _
i ;3
il
- “ _ [ 4" [
= . . ' :
R 2% | 77" _La%
wal !
— o3k m
M W‘ wlb\h .l“
<>
=
[ =
L=
-
L=
=
>
o
=
=
==
~. o o S e
i L L L L L L [ L L L L L L L L




I

P.

m.- vy

L}
ALEY MANT “_-J o

?
e
[l
(o]
=
==
-
i
\r!!
— _N AN
_|m A=
s T_.,
k¢ @8 /
. \
] - N
s (1 e [
& \ . :
= L :
= \
=
| .
S .’..—
> |
D .
o \\.\/“
(W] .
; _
= NP HE
- N
> b2 o
v 2, . by
-
le_. rre ry
T e -4
-
<
<=
<
Cd
i
e

. .

L L

&

7 Bl el
@ EONNS
e

BECTR AL, TOUSRION AdnDPvY

OSTy-
} rpo——

==




J33n BN
Jun. 9. 2009 4:19PM  CARTER DAY - WINNIPEG No. 3

PARTS LIST

NO. 3 HART UNI-FLOW CYLINDER SRPARATOR
STYLE C~ACH1l-B

(casting Rumbers in brackets)
PART NO. DESCRIPTION

W-3353  Rod, Tie 5/16" x 11-3/4"
W-4216  Flighting, L.R. 4" 0/p, 13" c/o, 4" Lg.
w-4217 Ass'y. Conveyor Flighting
= W-4397 -~ Head, Receiving (3095)
W-4398 Head; Cylinder Recefving
W-4401 . Shafr, Cylinder 1-3/16" @ x 108%" Lg.
e W=4513 Ass'y, Shaft & Flighting
W-4645  Hub, Recefving_ ° ‘' \ (2758)
W-4646 Aus'y. Head Receiving
W~5220 Plate, Cover, End Plate
w-5700 Leg, Feed End
W-5701 Leg, Feed End
W-5702 Leg, Discharge End
r W=5703 Bracket, Speed Control Shaft
W-5704 Support, Motor
W-5707 Rod, Speed Control &' x 8-3/8"
- a w-5708 Shaft, Speed Control
W=-5711 Leg, Discharge Rnd
W-5723 Guard, Belt
W-5743 Spout, Peed
r W-5744  Plate, Feed End :
977 Collar, Set &" x 1-1/16" x 3/8"
1177  cCollar, Set 3/4" g i x i ,
r 1561 Coller, Set 5/8" x 1-3/16" x 5/8"
3349 cCollar, Set 1-3/16" x 2" x kv
3603, Key }" x 4" x 1.5/g"
. 4463 Dog, Flighting, L.H. (1521)
4899 Randwheel (N-75)
9125  Bolt, Connecting Rod 5/i6" - 1§ x 1-31/32»
10821 Washer, Packing 1-63/64" % 1¥" x 1/16"
[ (1:9:822) Washer, Fele; “WABT D X2O0xTRS s
10876 Plate Indicator :
10895 Bolt, Connecting Rod 5/16" - 18 x 3%»
- 12733 Pinion, Bevel 12T., 6P., 5/8" Bore - : (1279)
14380 Gear, Bevel 12T., 6P., ¥ Boare (1399)

16174 Flange, Air Connection e (2792)
- 16179 Washer, Felt 63" x 5" 4 t

16231 Bolt, Connecting Rod %" - 20 x ¥

16536 Bearing, S.K.F. No. 1736206-103

16872 Flange Bearing (2846)
~ 16900 Bearing, RE5M7, Male Threaded Shank

17061 Bolt, Connecting Rod §" - 20 x 1-11/32

17517 Bearing, S.K.F. No. 1736206-101
=



o Jun. 90 2009 4:19PM  CARTER DAY - WINNIPEG No. 3377 P 1] ™
f
|
-
g S - e (casting Busbers im hrachets).
r EART_HO. DESCRIPTION
18265 Washer, FPider 1" = 2 x 1/16" -
r- 18437  Flaoge, Bearing (2970) ;
18446 Ring, Cylinder Diacharge (2983) L
18447 —Clamp, Retarder ' (2985)
- 18460  Thumbgcrew 5/16" -~ 18 x § .
. 1B468 Crank, Conveyor Trough {2990)
18469 Thumbscrew 3/8" - 16 x 1}"
s 19361 Knob, Inaspection Doox
19946 Shaft, Counter '
19969 Support, Diecharge Rand {3098)
19979  Flighting, L.B. 5" 0/D, 1X" c/o 86" Lomg
r 20034/ Pia, Retarder
20035 / Retarder * (3100) g
20036 - Seal, Retarder L .
- 20038 < Spring, Retarder -
20041 Brace, Coaveyox Trough
20042 Cover, Discharge End
- 20043 : End, Conveyor Trough

20044 | Extension, Comnveyor Trough
20045 Filler, Tailings Hopper
20046 | Filler, Tailinge Hopper
F & 20047 | Housing, Bearing (3102)
:D 20049 Plate, Lower Side |
20051 Plate, Tailings Nopper, Inside

. 20052 Plate, Tailings Hopper, Outside
20053  Plate, Upper Discharga End :
— 20054 Plate, Upper Feed End =2
20055  Pointer , (3103)
-5 20057  Trough, Conveyor
20062  |Spout, Liftings, Discharge (3106)
20065  Plate, Side pt
- 20067  Plate, Top _
20081/ Bar, Retarder Pivot ! (3099)

20084 Ass'y. Conveyor Flighting
200085 Rod, Control
20087 Pin, Pointer Control
20088 = Stud, Roller
20088A Stud, Roller, Rod
e 200888 Stud, Roller, Bushiag
20089 Trunnions
20092 Aes'y. Conveyor Flighting

- 20159 Foot, Adjustable (3112)
2016) Flange Bearing (3113)
20277 Knob, Adjusting (2642)

20262¢ Piofon, 16 T., 6 P., Ravhide
20357 Clip, Joint
20358 Strip, Rubber

E’ 20359 Door, Inspection, Discharge End




S35 P13
Jun. 9. 2009 4:19PM  CARTER DAY - WINNIPEG No. 3 "TTT\

(casting Numbere in brackets) ‘
PART NO. DESCRIPTION

- 31630 Tranefer, Trade Mark
S-74 Plug, Air Connection
S-191 Spout, Adaptor, Liftings
5=19% Spout, Adaptor Teilings
Plate, Serial Number
Sheave, 12" P.p, "av Section Single Groove

1-1/16" Bugh Bored, Browning "Ax124p"
Sheave, Variable Pitch *an Section Hi-Lo #40
Shell, Indent

Veo Belt “A4"

OPTIONS :

]
y
]

§$-189 Spout, Liftings, Discharge
W-5771, Spour, Liftings, Receiving
w-5791 Spout, Tailings, Discharge
W-5793 Spout, Tailings, Receiving

3 1 |
] o el e i 1 UM il M R T

1

1




